TB609-NS06

ITOMEr = & 3% 8 &

The Engine Specialist INSTALLATION MANUAL

EXPRENIE] [
INFIZULAITS—FYh
FULL TITANIUM MUFFLER KIT

EE
APPLICATION NISSAN ER34 RB25DET

e 2 DOOR 4 DOOR
PART NUMBER TB6090-NS06A TB6090-NS06B

B / INDEX

P2 HAFE ] [PQ English ]

.

ORI REEZSEV EFVREE, FTELHONESTEVET,
CTERRTICCDERAE Z SLBFHADIRIELBIELZEL,
BRHTTARE I CHOEEBBARCAITREL TS L,
HAEBICEMN TV ERREIS I Fo T,
BEBEA-N-OFITIIEBEEENVE(CRDET  ABEEDETHEKLES L,

TEBMERICLOBENEC IS, BHTREEZEVNMIEFTOT,
HENUBHTT AZE W,

IRFEERR T 22N BB A RAEEZB TEERNASELLE .

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




ERERABAE TROSE HMEASHOTUIHTHEEE.

A
o @ \({k
S
IR AAVIATA ZFR AM)1TB
[FtREE 1 FEfEEE (1
oo j ~ oo 2 DOOR |TB6091-NS06A-02
HpnE TB6091-NS06A-01 HomE 2 DOOR |TB6091-NS06B-01
¥R ALY ZFR YL H-)UR
ERERE 1 EEEEE (1
oo 2DOOR _ |TB6091-NS06A-03 Hoo _ _
HpmE 2DOOR _|TB6091-NS06B-02 HEmE |TB6091-NS06A-04
g,
® 2
G2y HRTYH ZFR J5>2Fyh M10
FEIRER = 1 EiREE (2
i PB6150-FGK01 HmmE |PB6150-FNT02
‘\ “ /
.
% —
E=Y PEPPIIVIN ZFR 2>
[FtREE 2 FEtREE [4
HamE PB6150-MCB07 HmmE [PB609B-SPRO1
A\
S— T p—— ol
E=X AL B - )URI/(-0152 ZFR J5>IMILs M8
EIRERE 1 EfREE |1
Banan PB609B-SBR0O1 B PB6150-FBT01




ERERABAE TROSE HMEASHOTUIHTHEEE.

Y
@ s
\

B J5>2Fyh M8 ZFR YV RLFT1—H— ver.2 ®115

FEIRER = 1 EiREE |1

EHRmE  |PB6150-FNTO1 Fyb@mZE |PB609B-INS04
HERR DS
e ZFR =
PB609B-INS04-01 |X/>LF71—H— 1
PB609B-INS04-02 [5JLF1—H5— 1
PB6150-BBTO1 RIS M6*P1.0 3

® PB6150-FNT12 J503Fyh M6*P1.0 |3

PB6150-FBT13 J75>TmILN M6*%P1.0 1

G2y 6L > F

FEIRER = 1

HRHE  |PB609B-HDTO1

EXPRERE BOLT-SMOOTH-PASTE

g1 ML RAL=ZR=Z K

FEIRER = 1

HmmE  |PB6150-BSPO1




| BHERECHERTEH

nI>
m >4

B COENGRBIZE IR RCEADZIFEEIEICOVWTEEDIEEDTT,
EROVEZEDPFIECOVWTIEZBEEA-I—RITORBEES 2 RIS,
AR BIEFHERITIE T T—FYMEDNE T IRV EISEESNIEIBAITERL TS,
AREGOEDFEERHOESIRIB T, B8t EIHMTo TR,
BEIBZERBLUNMDOTERFB DN AEEBLL, IS OHIFIBT3BNIHNET .

AEROROTF L ELRZERORBORCEISE NV IBEZSTD, BIBRAHZIMNRRNT
JEEV AEBBIV, ISV RIET 2 ENNHDET .

m RERZEDMAIBERCE. BB TR, REEZEALTIZE,
ZERCBSBRVETNIOBIDBEIRTY,

A ==

n AEROBOHHRIZIVELY. IHY-AM AT AN FOBRTAREETITO T,
B EPROREICEDEMOBIE - NEMETZ RN, i FIUEIARENELS
B3Iz, MEERRENROEDFERHERIATOTIZE,

CEFETE— m NUVILCF n BEEEE m /\>RRUJL
—RUJL-®6.5mmRYJL m RER

IR

| 1. #ETFY—-AMITS—DEOHAL

A TR BORMSTIETT, SHORMANESE, HTEREABESRL TR,

1. NyFU—NAF RimFZEDI 9.
2. X INITF-ZEIT .

3. -/ TEEDH T,



2. B9 RLF1—Y - ROMT

AHRBIMBOYIYRLT1-Y % EATBEICLD. FE%3RMECHEI B ENMERFT.

STANDARD QUIET MODE 1 QUIET MODE 2

BT EAETR

TOFFTIEAVLIET, ZOFETERVEIIFET, WHIBIMTHINETY,
A ze
= 1

B F—)LIYRICEHSDNUHEDIF T L5 PRHNTOEI A, MODE 20DRET I EAEh 31545,
B TRMIEHEEZSZ(OEMIZMRL T BRCHYY RLF1-Y—&BELTUEEW,
128, MODE 1DRRETIFZOFEEATEFIN BINTZITIETINRECTERVELITEY .
-3

VANE-T=

u ZOMIZ{TROBRMEE. BBRORBICEDEE  FRERAEEIN RSN HDET .
u Ffe, BAL oY —F - IV ROER - BRI ECIBREN BDET .

[

n FEROEZENRERICINIZTES.
1. HAL Y —REBCEIDMHABBRVELSICIIRETIRET S,
2. T I RIGEELDEENDH VTV IR #ER T2, (B¥{EL15mm)
3. YOO RLF1—-H -2 EUAHTNIB Y5203, (24FF)
4, BEREEDE., RIORILIM6- T35S FHYRMM6 TV RLT1—Y—%EET S,
ZOBE, FoIC(CELIAFNTVWSD, B RLT1— - AIBHEEEE

(15mmigE) (CHdh. FICHERT?. (REV-FIMUBRSR)
XINTZRILIM6, T5>Fy hMEfEF.



RSHII—FI B
F—IVI> MEENSOBOMITAIE (BAEEISmm / SEEHR)

YUY RLF1—-8—% RT3

YUY RLF1-Y—-DEDFTES 5 —

YOV RLF1—-Y—DLIEBERE (@momireyy— 17— I KEEH515mm)

IR et
‘1\\‘_‘\“{\\\\*\“;\.-\\\\\ el \
b s A
W\\\'\\L\\i\\\\\\\\\\\\\\\\\\\\\
(W

5. E2A-RUUCTR—F2T O A~ [CTFREHIT 2.

6. INTLRINED6.5mmIZE (MERILMIAZTAX) ([CTRGIFIMITZITS.
7. INTURARILRIRISRIZRIL M6 - T3> 23y AMEZEIDAT S, BIET 3.

8. BE. YUURLFT1—B-IBZHEEL. 3yFBEERICINSIINITZITRAS,
9. RTONRBIMIIET#. T-II>RBLUHIYRLT1-H—-0)\UED%EITS,

10. tIV#3%RRET 3.




3. TOMEIFSZUANIS—OERD{F}

[BEPROFEMER)
EREPROREEFE TROEITY,

<#v NEIHRER S E B EFREHET bLO>

O[X1> )4 TA AT

@ X1>)\17B OB/ L -\ RS-

QY1 Y- J52TILN M8 L=25mm

@|H1LY—-){UR @|75>>Fybh M8 [19.6~28.4N.m(2.0~2.9kgf-m)]
GHZFyk @YU RLT1-H—

®|75>TFvhM10  [34.3~39.2N.m(3.5~4.0kgf-m)] @RI~ M6

@NI7>TRUR [25.0N.m(2.55kgf-m)] J5>3Fyh M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

X BIRCEBENBEPDCIFHTEPEBZRLET BIeth. ABOMRIL MR A—ZR-A M EML TEL,

[&EFIR]

1. MM YUTA(LERO)2BOIF>SFy 10 LR®) 2 ERUREH I3,
OB, ZIAZBD) A TR by ) (= H E A K ESICERDAS I B,
XMBARTYS (ERG) | J522FyhM10 (EH®) M.

2. XM UIHATB(LRQ)IZZ TN R ER@)EEBL. &/ A TORTUI IvIRIBNFATIRD LI
XY ATA(LRD)CEVIAD ., BRFICYIS—/\UH 2B 132,

XBIFTNUR (EH@) .

3. B Y~ (LR@)ISD TN REBU. TV I I BN FATCRB LI

XYM TB(LEEQ)ICEVIAL,
XBIFVTNUR (EH@) .

A BAL A —ASSYDTL AR~ IHE FICCBEIICEAL TR,

4. YAL Y= NURITHAL Y- RSN-ZEOME, ALY — (53 RBVESISERULBNS.

IH+Y-ZAN\UH—CEOASH 3.
X MEYALIY-)UR (EH®)

HALIY-NIRIN- (EHO)

-JS2IMILIME (EH®) -J5>2FyhM8 (ER@) fEF.




5. ZFEBOIVP SV RISEBULRHSRIBINSIRICAREDEIT .

RN J52SFYRM10EE5 (BIE®) [34.3~39.2N.m(3.5~4.0kgf-m)]
3TN RERSY (BIE®) [25.0N.m(2.55kgf-m)]
J5>3FyAMBEES (AIE®) [19.6~28.4N.m(2.0~2.9kgf-m)]

6. XM UIATRUYAL S —OEEBCZ T I 2SI 2.
XSBRTUVY (FIE®) /.

Asuxm
R
m BARKZEEDTIT TP, FEHEORVEEHERL THSARDZITO TR,

BE EREEREICEOTDRIVIITZANMESNBSSE, FEBOEDLIRIL M
B, RmOEBIVT 5D RAERERUILE . ARFHHL T,

B YIS ([CHDRBEMIBUARETEATBL, BNPLRTOREERDEY,
B, I BRAEEITO TR,

m B - ERIRIRCED, BB aRCAEN RS EIREENHDET,
BE(CEU. BRI REITOTIEL,

7. BBITGU, YUY RLT 1Y —DEUIEITS,

% NEBYIVRLT1I-Y- (FIE®)
AFRILEME (RTE®) J3>2Fvh M6 (RIE®) £F.

<#HfFhILT>
A MILEME [[7.8~11.8N.m(0.8~1.2kgf-m)]

AN ==
[=—]
m OO RLFTI1—H—2ED IR BRETETHROTZEN,
SRR O REENHDET .

B YUURLF1-H-0OREE. YIT-ERTDRE TIToTREL,

[

9. \yFY—XAFRiHFZEOSF 3.

4. BRO{FIHEDHEER

1. FENTFSHI BV, BEHEET 2.
2. IV #IREIL. 71 R 05812500rpmIZ2E F CRlERE EIf. RESIRUVNERTS.
3. B ZITV BEEHSPEESHIRVNERT D,

A

m EHOTENGDEMEOE TP, B mMEEUSEDORREER3Ih., HRTEEC
TN,

- =)
=

IR

m BRI SSE. HREDE T PHFRARICEZHBEERCIRREBDEIRTT .
m ETRCRBZRUCSARESCEITZPIEL., HEREITo TR,
B ZOBTEEZRTIBER. IFY -AN AT AN BORATARETITO TR W,

B HROPEENELCTVIIEEE IV 2BIREIEY . BPIEE(EIRZARFEL.
FERICRED TR,

A 2z
e =1
B ARSI, S L TR T S A ARSI B AR AN BDET,
BRI 1O tyT I EREL. BB TENBOBEYTA T TIREN,



| KIT CONTENTS check to ensure all the following items are included in this kit.

A
)
PART MAIN PIPE A PART MAIN PIPE B
QTy. 1 QTY. 1
2 DOOR _|TB6091-NS06A-02
PART No. |TB6091-NS06A-01 PART No. 2 DOOR |TB6091-NS06B-01
PART SILENCER PART SILENCER BAND
QTY. 1 QY. 1
2 DOOR _|TB6091-NS06A-03
PART No. 2 DOOR |TB6091-NS06B-02 PART No. |TB6091-NS06A-04
® ®
PART GASKET PART FLANGE NUT M10
QTY. 1 QY. 2
PART No. |PB6150-FGK01 PART No. |PB6150-FNT02
Hnnhin
@ k.
g —— -
PART CLAMP BAND PART SPRING
QTy. 2 QTY. 4
PART No. |PB6150-MCB07 PART No. |PB609B-SPRO1
®
PART SILENCER BAND RUBBER PART FLANGE BOLT M8
QTrY. 1 QTy. 1
PART No. |PB609B-SBRO1 PART No. |PB6150-FBT01




KIT CONTENTS check to ensure all the following items are included in this kit.

) fip
! )
PART FLANGE NUT M8 PART SOUND REDUCER ver.2 115
QTY. 1 QTY. 1
PART No. |PB6150-FNTO1 @ |PART No. [PB609B-INS04
CONTENTS
PART No. PART QTY.
PB609B-INS04-01 |MAIN REDUCER 1
PB609B-INS04-02 |SUB REDUCER 1
BUTTON BOLT
® PB6150-BBTO1 M6*P1.0 3
FLANGE NUT
PB6150-FNT12 M6+P1.0 3
PART HEX KEY FLANGE BOLT
QTY. 1 PB6150-FBT13 M6*P1.0 1
PART No. [PB609B-HDTO1
EXPRENE BOLT-SMOOTH-PASTE
PART BOLT SMOOTH PASTE
QTy. 1
PART No. |PB6150-BSPO1




REQUIRED TOOLS FOR INSTALLATION

m General engine maintenance tools ® Torque wrench m Official servicing manual
m Hand Drill m Center Drill and ®6.5mm Drill Bit m Safety Gear

A CAUTION

m  The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

/A warNING

m  Only install this product when the engine and all related components are cold.

m  Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.
2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.



2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/\ WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

m This may also result in the exhaust tip becoming warped or damaged.

/\ CAUTION
m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.




MARKING THE ADDITIONAL
BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended) .

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

—_—

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

e
Vi
. g \
LA Y v \\h\“\ -
R, ﬁ\\\\\\\\\\\\\\\\\\\\\\\\\
g \\\\\\\\\\\\\

L
\\“('\f\“\\\\\\\\\\\\\

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.




3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position of each component]

Install the included components as shown below.

<Positioning and torque specs. of the included components>

(D|MAIN PIPE A SPRING

(@|MAIN PIPE B ©|SILENCER BAND RUBBER

(®|SILENCER FLANGE BOLT M8 L=25mm

@|SILENCER BAND @|FLANGE NUT M8[19.6~28.4N.m(2.0~2.9kgf-m)]
®)|GASKET @|SOUND REDUCER

®|FLANGE NUT M10[34.3~39.2N.m(3.5~4.0kgf-m)] @|BUTTON BOLT M6

@|CLAMP BAND[25.0N.m(2.55kgf-m)] FLANGE NUT M6[7.8~11.8N.m(0.8~1.2kgf-m)]

X Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.

This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCESS]

1. Test fit the Main Pipe A with the included M10 Flange nuts.
Now attach the Pipe to the upper insertion of the stopper.

X Parts used:

MAIN PIPE A ©, FLANGE NUT M10 ®, GASKET ®

2. Connect the Main Pipe B, keep the pipes parallel to each other so that the spring hooks align with
each pipe before inserting Main Pipe B. Then install the Muffler Hanger.

X Parts used:

MAIN PIPE B @, CLAMP BAND @

3. Insert the Silencer Clamp Band onto the assembly, keep the pipes parallel to each other so that

the spring hooks align.
% Parts used:

SILENCER ®, CLAMP BAND @

A Ensure that the SILENCER is installed with the logo facing downwards.

4. Attach the SILENCER BAND RUBBER to the SILENCER BAND. Then, mount the SILENCER BAND
on to the exhaust hanger, taking care not to scratch the SILENCER.

X Parts used:

SILENCER BAND ®, SILENCER BAND RUBBER ®

FLANGE BOLT M8 @, FLANGE NUT M8 @



5. Tighten down the fastenings in order from the font, ensuring sufficient clearance is achieved.
<Torque specs.>

FLANGE NUT M10 (®) [34.3~39.2N.m(3.5~4.0kgf-m)]
FLANGE NUT M8 (@) [19.6~28.4N.m(2.0~2.9kgf-m)]
CLAMP BAND (@) [25.0N.m(2.55kgf-m)]

6. Attach the SPRINGS onto MAIN PIPE and the SILENCER.
¥ Parts used: SPRING

A CAUTION

m Ensure sufficient clearance and correct fitment has been achieved before completely
tightening down the fastenings. In some cases, there may be insufficient clearance due to
minor differences between individual vehicles. In such a case, loosen the fastenings and
adjust the positioninguntil sufficient clearance is achieved before retightening the fastenings
again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

7. Install the SOUND REDUCER when necessary.
% Parts used: SOUND REDUCER @, BUTTON BOLT M6 @),
FLANGE NUT M6 ®

<TORQUE SPECS>
Button Bolt M6 [{7.8~11.8N.m(0.8~1.2kgf-m)]

/A warNING

m Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

m  Only install/uninstall the SOUND REDUCER when the exhaust is cold.

8. Re-connect the negative battery terminal.

4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.
3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

/A WARNING

m Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

m  Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m  Ensure all exhaust related components have cooled before attempting any repairs.

m Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/A cauTion

m  Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.



wromMmeErsr:

The Engine Specialist

27 Rancho Cir, Lake Forest, CA 92430 USA
Phone : +1-949-855-6577
www.tomeiusa.com

OPEN : Monday-Friday
(National holidays and public holidays excluded)

10:00 - 19:00 PST




